EXPRESSION OF INTEREST FOR

A/E SERVICES- PIPESTEM RESORT SP

WASTEWATER IMPROVEMENTS
Solicitation No: CEOI 0310 DNR1900000003

|

|

RECEINVED /

013FEB 22 KM 10: 25

WV PURGHAGHNG
DIMSION

Responsive People | Creative Solutions

FEBRUARY 22, 2019



RK:X

159 Mlara Drive [ Keyser, WV 26725 | F3NATRE-ZITO ) 304 THE 35T | wwiw rkk com

February 22, 2019

Mr. Guy Nisbet, Supervisor

Department of Administration, Purchasing Division
2019 Washington Street East

Charleston, West Virginia 25305-0130

RE: Expression of Interest
Solicitation No.: CEOI 0310 DNR1900000003
A/E Services — Pipestem Resort State Park Wastewater Improvements

Dear Mr. Nisbet:

At Rummel, Klepper & Kahi, LLP (RK&K), we realize there is more to offer our clients than traditional design
[...]
problem of obtaining adequate funding while maintaining affordable user rates within any single fiscal year became apparent early
he design process. A recommendation was therefore made to divide the entire project into multiple phases to increase the likelihood
ncrementally securing the project funding necessary for construction.

laboration between the FPSD and RK&K has been ongoing to the present time. RK&K continues to serve in the capacities of planning,
ign, preparation, construction management, and associated duties. To date, two of three planned phases of the Northern Mineral
Inty Regional Sewer System {(NMCRSS} project have been completed.

se I: Phase | of the NMCRSS project allowed for the construction of approximately 13 miles of interceptor sewer lines (8" through
diameter), one remote sewage pump station, and the construction of 2 0.6 MGD regional wastewater treatment plant. The total



FATE GE WESTVIRGINIA, DIVISION GF NATURAL RESTHURCES

A/E SERVICES — PIPESTEM RESORT STATE PARK WASTEWATER IMPROVEMENTS PASS E

spulation served by this phase of the project is nearly 7,500 people, representing approximately twenty-five percent of the Mineral
wunty population.

jnificant challenges in permitting, funding, design and construction
2re overcome to provide a cost-effective treatment method of meeting
ate nutrient loading limitations while minimizing the impact to the
rrounding area and the financial burden on the District’s customers. The
‘quencing Batch Reactor (SBR)} biological process was utilized as the
imary means of treatment, incorporating both chemical addition to
thance the nitrification process, and filtration to enhance phosphorus
moval. This design resulted in the FPSD plant becoming the first
=atment facility to be specifically designed, constructed, and placed into
iccessful operation within the State of West Virginia in accordance with
2 State’s limitations on nutrient loadings (5 mg/L of total nitrogen and
5 mg/L of total phosphorus) entering the Chesapeake Bay. The
-atment plant process comprises an influent pumping station, a rotating
achanical fine screen, vortex grit removal, SBRs, continuous backwash :
-flow sand filters, UV disinfection, cascade aeration, aerobic digestion, and belt-filter-press. Concurrent with construction of the plant’s
ocessing comporients, an operations building complete with testing laboratory was erected, as were chemical storage facilities and a
sintenance garage. In recognition of this design, the FPSD project received a 2011 Silver Award for Engineering Excellence from the
ierican Council of Engineering Companies of West Virginia.

spite challenging site conditions, the wastewater treatment plant (WWTP) was operational in June of 2011 {15 months after Notice to
aceed).

ase Il: The second phase included the addition of 800 new customers, elimination of the five remaining antecedent wastewater
atment facilities, and construction of six remote sewage pump stations and an additional 30 miles of sewer collection lines.
ditionaily, the treatment capacity of the new WWTP was expanded from 0.6 MGD to 1.2 MGD. The WWTP expansion involved the
istruction of two additional SBR tanks, one digester, four more sand filters, and additional UV disinfection ca pacity. Phase Il of the
ional project was completed in April of 2016 (13 months after Notice to Proceed).

iding: Due to the high anticipated cost (in excess of $52 million), the regional project was divided into multiple phases in an effort to
ure the necessary funding. Phase | of the project cost approximately $18.22 million, while Phase il cost $26.95 million. The planned
d phase of the project has an estimated construction cost of $16 million.

ociated Work: Phases | and || of this project necessitated the acquisition of several private sewer systems, a wastewater treatment
1t site, and 7 pump station sites. RK&K completed land surveys, prepared plats and legal descriptions, and supported attorney and
ner during the procurement process. In addition to these acquisitions, 111 right-of-way easements were required for Phase |, and
se !l required over 800 easement agreements. RK&K coordinated the acquisition process among attorney, right-of-way agents, and
ner. In a limited number of instances where land was acquired through the mechanism of eminent domain, RK&K provided court
imony.




TATE' DFWEST VIRGINIA, DIVISIGN OF NATLBAI RESOLURCES

A/E SERVICES ~ PIRESTEM RESORT STATE PARK WASTEWATER IMPROVEMENTS PARTEXP

-HARLES TOWN UTILITY BOARD ON-CALL WATER & SEWER TASK 17

‘USCAWILLA WWTP TROUBLESHOOTING & PROCESS UPGRADES
‘HARLES TOWN, WV

Owner: Charles Town Utility Board

Contact: Joe Burris | 832 S. George Street, Charles Town, WV 25414 { 304.676.6890

Dates: 2014 - 2015

Key Team Members: John Cole, Kelly Duffy, David Wacker, Dave Vanscoy

ie Tuscawilla Wastewater Treatment Plant is located in Charles Town was
igraded ({by others) in 2013 from an aerated lagoon to a membrane bioreactor
th an average daily design capacity of 0.5 MGD. Since start-up of the MBR
stem, Tuscawilla WWTP has experienced non-steady performance and failed to
nsistently meet their BNR effluent limits for total nitrogen. Additionally,
amical consumption far exceeded the design figures and dramatically increased
2 Owner’s operation costs. In an effort to meet total nitrogen limits and reduce
emical costs, as part of an on-call contract, the Charles Town Utility Board
FUB) retained RK&K to troubleshoot the membrane bioreactor operation and
sign necessary upgrades.,

Rineering Services: The RK&K Team evaluated the process design to ensure that
: biological reactor was adequately designed. Both spreadsheet type
culations and BioWin process modeling were used to evaluate the design. The
:luation determined that the reactor tankage design was sufficient to meet
R effluent limits.

arder to troubleshoot the process, RK&K performed onsite testing for several
icess control variables and advised the operators to make minor process
itrol adjustments. During this time RK&K worked closely with the membrane
nufacturer in order to properly advise the operators. Through this
laboration, it was determined that all three membrane units were not
Jdired to operate at once. With all three membrane units in service, an excess
lissolved oxygen was being recycled to BNR tank inhibiting denitrification.
1K recommended that only two membrane units be in service at once and to
uce to the dissolved oxygen set points. Since the operational medifications
e made, effluent total nitrogen has consistently remained under 5 mg/L.

‘K warked with the CTUB to troubleshoot low flow conditions and its effect on
neate pumping rates as well as freezing issues during low flow conditions.

owing the operational troubleshooting, the CTUB asked for recommendations for capital upgrades. RK&K recommended the
allation of nitrate probes and submersible mixers in order to increase denitrification rates and reduce supplementary carbon addition.
K completed the design of the probe and mixer instaliation, as well as the necessary electrical improvements. Tuscawilla WWTP
i has increased process control and requires less supplementai carbon for denitrification.

_



STATEIQRF WEST VIRGINIA,  DIVISION OF NATURAL RESOURCE

A/ESERVICES — PIPESTEM RESORT STATE PARK WASTEWATER IMPROVEMENTS

3REENSBORO REGIONAL WASTEWATER SYSTEM
‘AROLINE COUNTY, MD

Owner: Town of Greensboro, Maryland

Contact: David Kibler | 111 South Main Street, Greensboro, MD 21639 | 410.482.6935 | dkibler @greensboromd.com

Dates: 2012 - 2016

Key Team Members: Michael Myers, Kelly Duffy, Justin Reel

'e Town of Greensboro Regional Wastewater System (RWS) is a rewly constructed
dject located in Caroline County, on the Eastern Shore of Maryiand, in the Chesapeake
Iy drainage area. The project consisted of a new WWTP, pumping station and
inveyance system from the former WWTP and new collection/conveyance system to
rve an adjacent town currently served by failing septic systems.

e new WWTP is designed for an average daily flow of 0.332 MGD and provides limit of
zhnology levels of nutrient removal to meet effluent requirements of 3.0 mg/l TN and
: mg/l TP. The former WWTP did not provide nutrient removal, experienced flooding
ring Hurricane irene, and was on a land-limited confined site.

2 new WWTP construction value was approximately $7.5 million. The WWTP was
hstructed on a large, isolated parcel purchased by the Town which is located above the
0 yr. flood plain. Treatment systems include vortex grit removal, SBR system,
nitrification filters, cascade post aeration, UV disinfection, and chemical storage and
'd systems including methanol, alum, phosphoric acid and sodium hypochlorite. Reed
Is are used for sludge treatment/storage.

2 SBR utilizes jet technology provided by Evoqua. Two SBR basins were provided. The
1 tanks were constructed integral with the post equalization basin and sludge holding
k in a single, compartmentalized circular structure for cost savings. The Blower Building
s constructed adjacent to the SBR tankage and houses the jet motive pumps, blowers,
ctrical room, and chemical feed equipment.

ir continuous backwash flow filter cells are utilized for denitrification. On-fine nitrate
{ phosphate analyzers are utilized to control methanol and alum feed. Phosphoric acid
vailable, but is not typically utilized. Filter effluent is discharged through a cascade

rtem for post aeration. Utility water pumps and a drain pumping station were also
vided.

new WWTP was started-up in December 2016 and is meeting enhanced nutrient
ioval limits.

project was funded by grants and loans from the United States Department of
lcutture, MDE and Community Development Block Grant. The Town obtained the funding through muitiple years of planning. RK&K
‘ed as the Town'’s engineer throughout the project and provided inspection services during construction.



HRGIMLE DIVISTON OF NATURAL FESOILE

AIE SERUIEES PIPESTEM RESORT STATE PARK WASTEWATER IMPROVEMENTS

"OWHATAN WASTEWATER TREATMENT PLANT UPGRADES
-TATE FARM, VA

Owner: Virginia Department of Corrections

Contact: Jim Schrecengost | PO Box 26963, Richmond, VA 23261 | 804.674.3102 | lames.schrecengost@vadoc.virginia.gov

Dates: 2009 - 2014

Key Team Members: Michael Myers, Kelly Duffy

&K compieted the design of an upgrade for the Powhatan WWTP that is
~ned and operated by the Department of Corrections. The WWTP serves
e Powhatan Correctional Center. The project included upgrades
:cessary to comply with the Chesapeake Bay effluent nutrient limits which
2 6 mg/l total nitrogen (TN) and 0.5 mg/| total phosphorus (TP). The
oject aiso included a new operations building with laboratory and site
iprovements to provide an improved access road and drainage.

ie Powhatan WWTP was an extended air, suspended growth facility
signed for an average daily flow of 0.465 MGD and operating at a flow of
proximately 0.3 MGD. Treatment included influent screening, flow
ualization, biological treatment using intermittent aeration, clarification
Ing three 25 foot diameter clarifiers, post clarification and ultraviolet
diation (UV} disinfection. Dry powder alum was fed for phosphorus
moval. Sludge was aerobically digested, dewatered and stored offsite.
2 facility was not originally designed for intermittent aeration, but plant
erations staff manually adjusted the air control system to cost effectively
avide a high degree of nitrogen removal.

& RK&K Team evaluated the existing facility to determine if the existing
armittent aeration and chemical feed systems were sufficient to meet the
w effluent requirements. The team analyzed influent data, characterized
luent loads, and evaluated existing operating data and effluent data. The
m created mass balances and used spreadsheet analyses of
trification and nitrification capacities. It was determined that new
tinuous backwash filters would be provided and used for solids removal
-urrent flows. As flows increase to the design flow and the denitrification capacity of the reactors decreases, the filters will be used
‘enitrification filters with the addition of supplemental carbon.

2w liquid alum storage and feed facility was provided to eliminate problems associated with the powdered system. Aeration system
itrols and monitoring were upgraded and automated.

ew operations laboratory building and dewatered cake storage facilities were also provided.

struction was completed in 2014 and the facility has been meeting the goais of the project.



STATE OFWESTVIRGIMNIA, [T MM COF NATLRAL RESDN IHCES SECT o
A/ESERVICES - PIPESTEM RESORT STATE PARK WHSTEWI&TEH IMPROVEMENTS ST B EE AL

NMINEBRENNER WASTEWATER TREATMENT PLANT
VASHINGTON COUNTY, MD

Client: Buchart Horn, inc. / Basco Association  Owner: Washington County, Maryland

Contact: Mark Bradshaw | 3700 Koppers Street, Suite 305, Baltimore, MD 21227 | 240.313.2600 | mbradshaw@washco-md.net

Dates: Completed 2016

Key Team Members: Michael Myers, Kelly Duffy, Kevin Nash

ie Winebrenner WWTP is located along Pen Mar Road near Fort Ritchie in Cascade,
I and has a design capacity of 0.60 mgd. The plant formerly utilized rotating bio'cgical
intactors (RBCs) prior to upgrading for nutrient removal. Nearly all flow is from r 4
immunities served by septic tank effluent pumping (STEP) systems. Only a small
irtion of the flow from the military base, Fort Ritchie, consists of raw sewage, The plant
storically nitrified year-round, but operated at flow rates weil below design capacity.

'e plant has significant 1&I {Influent and Infiltration), particularly during winter snow
alts,

:w development at Fort Ritchie is planned for upcoming years and will include
marily residential users served by a new collection system. As a result, the plant
grade was planned for normal strength residential wastewater. The plant was
igraded for enhanced nutrient removal for an effiuent concentration of 3 meg/l total
rogen and 0.3 mg/l total phosphorus (annual average).

e former liquid treatment consisted of manual bar screening, aerated grit removal,
W metering using a Parshall flume, off-line flow equalization for high flow events,
mary clarification, aerated RBCs, secondary clarification, chlorination, dechlorination,
d cascade post aeration with discharge to Falls Creek. Sludge was wasted to two
‘obic digesters and disposed of by hauling to the Conococheague WWTP. There were
sered sludge drying beds which are used only for back-up purposes.

significance, the plant is bisected by an embankment for railroad tracks, originally
ned by Western Maryland Railroad, with the headworks, flow equalization tank, primary clarifiers and sludge system located on one

# and the RBCs, secondary clarifiers and disinfection system located on the other side, There was limited room for new improvements
1the site of the drying beds was re-purposed.

= initial ENR process evaluation included evaluation of three types of systems to replace the RBCs: 1) sequencing batch reactors
owed by denitrification filters, 2) oxidation ditch using the Eimco Carrousel configuration, and 3) biclogical aerated filters for
ification followed by un-aerated biological filters for denitrification. The evaluation concluded the SBRs followed by denitrification
'rs to be the Ieast cost alternative but the overall costs were high. As a result, a long-term, full scale pilot of a ballasted activated

Ige system was completed using the BioMag process. The full scale pilot was the first test of applying the BioMag technology in a
rient removal facility with anoxic zones.

sequent to the successful ten-month pilot test, a second evaluation was performed and the BioMag was selected as the lowest cost
rnative. Utilizing the BioMag technology allowed the existing clarifiers to be reused, reduced the footprint of the new reactor, and

iinated the need for filters. The BioMag system was configured for use in a Four-Stage Bardenpho reactor system. The system was
lgned for the varying influent flows experiencad.



STATE OF WEST VIRGINGA, DIVISTON 'OF NATLRA LIRESEILIREES

A/ESERVICES — PIPESTEM RESORT STATE PARK WASTEWATER IMPROVEMENTS A Elera

REFERENCES

n addition to the references noted on the project profile sheets above, RK&K is pleased to provide the following professional references
0 demonstrate successful experience on other projects. We encourage you to call each client to further articulate the value RK&K

rovides. Please ask about not only the technical credentials of our staff, but also our commitment to schedule compliance, cost
ierformance and communication.

CLIENT CONTACT/ADDRESS PHONE/E-MAIL

i Shingier, General Manager
eremy Sning . e anag Phone: 304.790.9333
4242 New Creek Highway sdwv il.co
nepsdwy @gmail.com
Keyser, WV 26726 .

Gwen Evans, Executive Coordinator
15 South Third Street

Oakland, MD 21550

Carol Brooks, Manager

44 Aberdean Drive

Worthington, WV 26591

lerry Frantz, Treasurer

5 County Route 28/10

Ridgeley, WV

Phone: 301.334.2691
townofoak@gmail.ccm

Phone: 304.287.2244
mommaredsquirrel@msn.com

Phone: 304.738.9552
ierryfrantz@frontier.com






